¥

e

Murray service

se'p.“m. 2004 | 1:23PM
32 RIDING MOWER MODEL 3554-4400

No. 3736 P 2/8

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts
other than orlgindl equipment parts may voud
yaur warranly.

21

20

19 18

17

22 )
L; ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
23 WITH OPPOSITE SIDE
20

. ,,,

~ // 25

26
7 28
15

~ 6

Raf. Braka Arm on
siyht side of itim 77

L6/18  Jowd 113ddWW0 NN

G989¢/6L0Thb+ €G:Q8T POBS/EB/ST



1:23PM

Marray service

"’Sep. 14, 2004
f/ 32" RIDING MOWER MQDEL 3554-4400

|7

No. 3736 P, 3/8

ALWAYS GIVE THE FOLLOWING INFORMATION WHEN ORDERING REPAIR PARTS:

1. The PART NUMBER: 2. The FART NAME; 3. QUANTITY DESIRED: 4. The MODEL NUMBEH (As shown on Modal Plate)
' SEND PART ORUERS AS PER INSTRUCTIONS ON THE FHONT: PAGE
YOUR UNIT 1S HIGHT HAND (RH} OR LEFT HAND (LH) AS YOU STAND BEHIND IT.

DO NOT USE KEY NUMBERS WHEN ORDERING REPAIR PARTS, ALWAYS USE PART NUMBERS,
All replacement parts will be supplied in current production colors or in a neutral colgr.

A handling fee is applicable to small parts orders,

£0/28 3Fo¥d

T3EdWED NN

Key Koy
No. | PartilNg, | Deusguription No. | Part No. | Description
1 54873 | Trough, Oil Draln 42 54955 | Foot Pad, Left
2 48812 | Qas Tank 43 45892 | Carriage Bolt, 35-16 x 1% In.
3 Engine | §8ee Footnote Bejow a4 53782 Idier Arm
4 48049 | Gas Line 45 274817 | Flatwasher, 25/64 In.
g 41008 | Clip, Gag Line 48 35374 1 Pulley, idter
6 | 8413447 Logknut, Hex 5/16-18 Tha. 47 39659 Balt Retainer
7 120368 | Lockwasher. Split, 5/16 in, 48 22083 | Retaining Ring
8 ] 9413834 | Locknut, Hex, %16 Thd. 49 JOR1 | Key, Woodruff, No. 608
9 43955 | Vibration Bracker. L H. 50 BBB20 1 Pulley, Transaxle
10 44015 | Mount, Upper 81 54758 | V-Belt
11 138542 | Washer, Shakeproof 52 433980 | HRed, Clutch
12 43964 | Vibration Bracket, R.H. 83 123567 { Serew, Hex Hd, 7/18.-20 x 1 in.
13 | 180120 | Screw. Hex Hd, %16 x % In. B4 | 120383 | Lockwasher, Spiit, 7/16 In,
14 40974 | Bhouider Bolt, Parking Brake 85 85795 | Pullgy, Engine
18 43968 | Spring, Parking Brake 56 33200 | Key, Engine Pullpy
18 32327 Wave Washer 57 49896 | Belt Guide, Trans. Drive Belt
17 60P8O t Arm, Parking Brake B2 80653 | Belt Guide, Blade Drive
18 80562 | Spring, Clutch Pedal 5@ 44016 | Mount. Lower
19 | 120386 | Flarwasher, % [n, 60 42273 | Sieeve
20 121222 Pin, Cotter, 3/32 x % In. 61 180112 Screw, Mex Hd, 6/1€-18 x 2% In.
21 55722 Brake Pedal Agsembly 82 137185 Pin. Cotter, Ya x 1 [n.
22 BB02E Aetdiner, Brake Pad &3 58258 Shift Bracket
23 63879 | Rubber Pad, Srake Pedal 84 94569 | Washer, % In,
24 43956 | Shaft, Brake-Ciutch Pedal 85 86266 [ Screw. Nylock %-28 ¥ % in.
25 54715 | Rog, Brake 68 B0618 | Wasgher, % In.
28 271184 | Nut Hex, Keps, 5/16-18 Thd. 67 656514 | Knob, Gear Shift
27 54723 | Bracket, Brake Rod 88 95526 | Shift Levar
28 20507 | $haulder Bolt 62 54718 | Bracket, Stabilizer
29 55511 | Ground Wire 70 122007 | Screw, Hex Md, 5/18-18 x % In.
30 138485 | Washer, Shakeproof 71 s38498 | Screw, HexWa. Tap,5/16-18x % In.
3] 68542 | Decal, Caution 72 842 | Flstwasher
32 53768 ) Bracket, Axle 73 42815 | Flatwasher
83 120228 | Screw, Hex Hd, 5/168-18 x §4 in, 74 40394 | Hub Cyp
34 122017 | Screw, hex Hd, 5/16-18 x 1% In. 75 36€25 | “E” Ring
35 41890 | Shoulder Bolt 76 35410 | Spring, Brake Return
36 4107 { Washer 77 |Transaxie | iPeeriesa 4 speed Medel 900
= -1 49276 | Spring, Mam Orive ¥8 122077 | Screw, Hux Hd, 8/158-18 x 2% In,
) 38 54618 | Foot Pad, Right 79 | 38628 | Key, 3/18x3/16 x 2% In.
39 45802 | Washer BO 42091 | Tire
40 54888 | PRetalner, Wire 81 24167 | Vealve Stem
a1 54749 | Main Frame 82 36182 | Whesl
-
}
§989¢L6L0 PP+ €5:10T $pBUBC/6B/ST




| . 4/8

ey 14 2004] 1:23PM  Murray service No, 3736 / .
A ) B
'f" 32“ RIDING MOWER MODEL 3554-4400 |

- e

NOTE: ALWAYS USE QRIGINAL EQUIPMENT
PARTS. Use ol service/replacemant parts

ether than original equipment BENS may void
Your vwarranty,

Rf, Itam 2
Page 1

Ref. Itam 41
Page 1

——

(V'L
69 ‘bé/@/ ALL UNNUMBERED

, ITEMS ARE INTERCHANGEABLE
68 W{TH OPPOSITE SIDE

—3— |

L0/EB OV T13ddWWD 3NN GS882L640TPP+ €G:0T POBC/68/GT



Ne.3736 P B8 |

: 14, t23PM Murray service
ES ¢ %24 r(ZIQJHIKL MOWER MODEL 3554-4400
[ Key Key
| Ne, | Part No. | Description No, | Part No. | Desgription
. 1 274672 | Screw, Hex Hd, %20 x % Ip, 38 48930 | Upstop Solt
2 60988 Gas Gauge 39 | 9413634 | Looknut, 3-16 Thd.
. K 49050 |  Screw, Plastite, %-10 x % |n. 40 120918 |  Screw, Hex Hd, %-16 x 1% fn,
4 48879 Hood 41 44010) Sector Gear
5 55832 Feam Pad, Hood, R.H. 4?2 44011 Sheulder Bolt, Secior Gear
8 54385 #ad, Vibration 43 56226 | Conisuls Agsembly
7 456826 Spring Pin, % x 2%ln. 44 | 94242151 Locknut, Hex, %-20 Thd.
g 55633 Steering Whea! 45 1203382 Lockwasher, Split, 3 In.
) 5430z | Basring, Steering . 46 55513 [ Drag Link Assembiy
10 82643 ! Dash Assembly 47 49040 |  Bracket, Grille Support, R.H.
11 50117 | ~ Laver, Throttla Control 48 45608 |  Edging, Heed
12 39486 | Knoh, Throttle Control Lever 48 53678 Grille ~
13 56930 Foam Pad. Hood, Top 5Q 49041 Bracket, Griile Support, [.H.
14 35287 [ Screw, Taptite, No. 8-32 x % Ia. 51 58837 | Builkhead, Consoie
15 304P2 | g Riny 52 50720 | Shoulder Boit Axle Pivot
16 44008 { Shaft, Steering A3 122201 1. Screw, Hex Hd, 3-16 x 23 in.
17 44008 | Pinion Gear 54 56261 Bracks:, Dack Manger
18 | 454565 Roll FIn 5% 49447 | Arm, Steering
18 52666 | Seat ] 122145 | Screw, Hex Hd, %-16 x 1% In.
20 20507 | Shoulder Bot - 57 50546 | Benring, Spindle
21 561968 Seat Bracket 58 S6400 | Front Axle Assembly
22 120638 |  Lockwasher, Spiit, 5/16 [n. §9 56362 | HBracket, Fromt Axle Support
23 120834 |  Sorew, Hex Hd, 5/16-18 x 1% In. 60 274654 |  Locknut, Hex, %-20 Thd.
24 120228 |  Screw, hex Mo, $/16-18 x % In. 61 SBE70 [ Spindls, Right
26 n8220 { Spring, Seat 82 55512 | Yie Rod
) 26 5606Q |  Clip, Seat Spring 63 55869 | Spindle. Left .
27 | 9413447 | Logknul, Max, 3/16-18 Tha, 64 642 | Flatwasher, % In.
a8 662 Speed Nut g6 41086 | Tire
2% 9953;6 Scerew, Taptite, 1420 x ¥ In. 68 39979 | Bearing
20 439701 Trender &7 24167 { Valve Stem
31 44836*3 Flatwasher, 5/16 I, €8 39937 | Wheal w/Bearing
32 12201]7 Screw,Hex Hd, 5/16-19 x 1 in. 69 40394 Hub Cap
' 33 44500 [ Bracket, Deck Guide 70 55931 | Foam Pad, Hoed, LH.
T 24 43964 | Bracket, Dack Gulde Support 71 120377 |  Nut, hex, %-16 Thd.
) 35 38573 | Sorew, Mex Hd, Lock, %-24 x 1 In, 72 122040 | Screw, Hex Hd, 5/16-18 x 1% In.
38 7488 Spring Washar 73 58235 |  Cover, Console, Rear
37 36625 g Fling
\J
S i,
el
G989CLE.LC TP P+ ES:0T DOBC/BB/GT

L8/p8  F9Wd T39O INNY



15/89/2084 10:53 +441279726865 ANNE CAMPBELL PAGE 85/87
| —5—
e
. AG1S 3L1S0d0 HLIM
FTIBVADNYHIHILNI Juw SWILI
OZYIFWANNN 1Y z
- . 4] i
(R
l -2 2] o v?\@)
52 M g be
0L
% w0
®/ // L
oo
I
LE
e
0E ~
r/
9 s e Q 9
{ 92— -7 &l @ r'a
tr &
F b2 / oe}/ 1w o N
TZ) L g S 8 v
4 /6 61 /0 z“'g 01 b &
oz’ 8L 4
V £Z Alueriem oA DIOA ABW SLED IUAW  pg L
’ I3 (puifiio uey: Lo sued uswaledal - 8HAISS =)
Ll 250 SLlyvd LNAWDINDT TONIDIYO IS SAYMIV iJLON '
00PP-PSSE TIA0OW HIMOW HNICHY ..TE

/9 d 96LE N

331AL3S M“nw

NdET: |

|
00T

.SS



Sep.’14. 2004 | 1:24PM  Murray service No. 3736 P. 178
|
32” RIDING MOWER MODEL 3554-4400
] K e 1 ] H ney H
No. | Part No. Deseription No. | Part No. Daatription
] 1 478(16 Pult Pin 41 58724 Pin, Pivot
2 8260 Hairpin Cotter 42 47380 V-Beoit
: 3 43059 Bar Hiich 43 66283 Quil Assy. (lucl. Nes, a4.457
4 43068 | Lock Bracket 44 51446 | Locknut, Flange
5 | 9413447 Locknut, 5/716-18 Thd. 45 56365 Flatwagher
6 18413534 [ anknut, 3615 Tha: 28 55351 ruiiay
7 50813 | Pivot Bracket 47 56280 | Spacer
8 120918 | Serew, Hex Hd, 3#-16 x 1% In. 48 49562 | Besring
g 120228 | Screw. Mex Hd, 5/16-18 x % In. a9 B0818 | Spacar, Tube
10 43038 Agsembly 50 55547 Quill
11 41482 | Clip, Press 51 S0616 | Dust Shield
12 41204 | Switch, Lockout 52 88628 | Sadyle and Shait Assembly
13 45877 | Nut [Lockout Switch Parz) 53 47363 | Cover, Pulley, L.H.
14 45878 | Lockwasher {Lockout Switch Part) 54 68542 | Decal, Caution
16 47517 Bracket, Idler Arm 55 122017 Soraw Mex Hd, §/16 18 x 1 In.
16 47516 | Shoulder Bolt 56 506834 | Screw, Tuptite, 5/16-18 x % In.
17 122168 | Screw, Hex Hd, %-16 x 13 In, 57 47354 | Bafile, L.
18 52894 Pulley, Idier 58 29573 Screw, Hax Hd, 3%-24 x 7 Ia.
19 52698 | Belt Retainer 59 2483 | Formed Washer
20 35410 | Spring 80 54883 | Blude, 18 in.
21 41801 Rlvet, Brake Pad 87 55880 | Lift Cable
| 22 41471 Brake Pad 62 39404 Clevig, Lift Cable
) 23 53696 | Shoulder Bakt 83 120372 | Nut, Square, %-20 Thd.
{ 24 47357 | Spring, Clutch Laver &4 58180 | Hairpin Cotter
25 46568 Shoulder Bolt (6] 39522 { Pin, Clevis
26 130382 | Flatwasher, 9/32 In. 6¢ 20250 | Hand Grip
27 53055 ldler Arm Assy. (Inel. Nos. 21 & 22) 87 49134 Lever. Height Adjuetment
28 19424218 | Locknut, %-20 Thd, G8 | 120696 | Serew, Hex Hd. 5/16-18 x 2% in,
29 48478 | Grip, Clutgh Lever 89 53246 | Spring
k() 53698 | Lever, Cluich 70 51985 | Support, Fivot Tube
31 46v81 1 Spring, Cluteh Lever 71 54606 | Pivot Tube Assembly
' 32 | 53247 | Quadram 72 | 23763 | Whesl Axls
| 33 53697 | Push Nut 73 52584 | Whee! Assy.. Dask
32 571948 | Mowsr Ueck M [ 120123 | Pin, Cottar, % x 1% In,
35 68543 Decal, Haight Adjustment 75 54528 Chute Extension
26 47382 | Cover, Fullay, .M. 78 51921 Skid
37 122007 | Screw, Hex He, 6/16.18 x % Ip, 77 996425 | Flatwasher
38 | 996416 | Flatwasher, 3 In. 78 56686 | Screw, Mach., %4-20 x % In,
39 48876 [ Lift Support, Plare Assembly 79 271172 | Keps Nut, %-20 Thd,
40 20864 | “E” Ring 80 96635 ) Nut, Hex
)
[ s
G989C.L6LCTPP+ €5:07

iB/90 3F9%d

TI3EdWVD  INNY

paBC/B6B/GT



Murray service

g5, 14, 2004] 1:24PM
32” RIDING MOWER MODEL 3654-4400

No.3736 P 8/8 r -

it

~RF D/WH!T:\

ALL UNNUMBERED

L

BLUE

iITEMS ARE INTERCHANGEASLE
WITH OPPOSITE SIDE

N

ﬁ Dz'/

BLACK =

& 13
& =
® O
26 Dw. 237D

o

¥

"% Sesld - ramd =27 B — x5
y et \ ’
= M

BLACK—

33

- g%_sz

I]L@—— BLACK

1
‘_R Ref. legm §
8 fo =

G )

|
! )
A | 22 Y 17~ ~~ 24
. : - Sl 1 -ty t NG
C | N T e 9 | Z(}:{
- - - P e e
:' = . AR .-L B SATRLT AL o 2as T WiniNG DHAGRKEM — N
_! {\_r I ] £ L‘f_"u. " 2 ﬁ T”:“ﬂ"fﬁ"—"" '8 deSigned to be used as a
; rre— T g n s 2erringe dinaoe Euran e sarevnna -
7,?_{___ = : - —_mraczn:VRIgaemman thal unlgss you ara futly
& 9\ I NOTE: ALWAYS 11SF DmcNAL EOUIPMENT quzlified 10 make repairs on the alec.
| 45 _ | FARTS, Use of Eervipa/renismcrmnms . —— .- lrlcall Systam on this ugit, vpu take ittna
1 T =TT AR Thom salilag) dawwment parts may vend QLDEeRY TRpRimGR 17 Such wrk or
your warranty, : y v adiustments, If wiring is incorractly
- _ __ hgoked an s olosiriesl sysiom can .
be dumagad
:"I Part N Key
a. art No. |{ Deseription \
Y 49643]| Key l;:!ition No. | Part No. | Description
2 48140 Locknut (Switch Pary 2 43038 Wire Assembly, Deck Switch
3 | 138557 || Lockwasher (Switeh Pary 22 | 32001 | Wire Assembly, By-Pass
4 $2883 || Switoh, Ignition w/Keys 23 {9424215 | Locknut, hex, %-20 Tha.
8 49211 [ Byse 24 48734 | Rrackei, Swich Mounting
8 55528 || Wire Marness Ass smbly 2% | 187745 | Screw, Hex Hd, %-20 x % In.
7 | 120375 [ Nut, Mex, '4-20 Th, 26 | 121753 | Washer, Shakepraof, % In.
g 120380 | Lovkwasher Spiit 27 53716 { Solenoid
5 120392 | Flatwasher 28 138485 | Washer, Shakeproof. §/16 In.
10 | 56360 | Bracket, Battery, Hold-Down 28 | 120368 | Locknut, Hex, 5/16.24 Thd.
11| 271172 | Wut, Keps, %-20 Thg 4 Rngina Part
12 {40892 | Cap, Banery ' 81 | 54888 | Retainer, Wire
13 56511 | Graund Wire 3z 41482 | Wire Clig, Prags
;g 62026 | Banery 33 ggggg gea: Wire, Headlight
120854 | Screw, H Y- ocket, Headlight
' 16 | 40234 | Baors Ry = L AOX#In 38 | 52571 | Bezel, haadlight
;; ERE1E Not, Jiex gg ggg;g Bully, :eadlight
43877 | Nut {l.ackout Switgh Pa 7| Lens, Headlight
19 | 45878 | Lockwash ) 38 19423773 | Screw, Mex Wa, Hd, Ne, 10:24 x % in,
20 | 21200 || Switch, Ligrr Mt Switch Pary 38 | 271166 | Nut, Kepa, No, 10+24 Thd,
— 40 ) 94717873 | Washer
| | a !
G989¢.6.L2ThP+ €G:0T pOBC/6B/GT

{0748 3OYd 13O INNY



